

PHYSICAL TESTING REPORT



0013

Birchover Stone Ltd
Capstone House
Dunston Way
Off Dunston Road
Chesterfield
S41 9RD

FAO: Mr Nigel Morton

Report of Tests on: Natural Stone Masonry

Your Reference: Birchover Gritstone

Lucideon Reference: (135405)-22969/CR1

Date Reported: 24-Mar-2014

Order Number: 08091

Date Logged: 22-Oct-2013

Date(s) of Test(s): 19-Nov-2013 to 21-Nov-2013

Determination of Open Porosity and Apparent Density of Natural Stone

BS EN 1936: 2006

	Open Porosity	Apparent Density
No.	%	kg/m ³
1	15.38	2220
2	14.88	2210
3	15.23	2220
4	15.06	2210
5	13.17	2220
6	14.03	2220
Mean	14.63	2220

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

End of Test Report

Mr Simon Hall
Author

**This report supersedes the report dated 06/12/2013 Ref
(135405)-22969 Determination of Open Porosity and Apparent
Density of Natural Stone.**